

<i>Product Licence Number</i>	<i>Company Name</i>	<i>Product Name</i>	<i>Active Ingredients</i>	<i>Indications</i>	<i>Date of Authorisation</i>
PLPI 10393/0501	Primecrown Limited	Dothiepin Hydrochloride 75mg Tablets Prothiuden 75mg Tablets	Dothiepin Hydrochloride 75.000mg	Prescription Only Medicine The symptoms of depressive illness.	24th May 1999
PLPI 10383/0598	Primecrown Limited	Celance 1mg Tablets Pergolide Tablets 1mg	Pergolide Mesilate 1310.000mcg	Prescription Only Medicine Management of the symptoms of Parkinson's disease.	24th May 1999
PLPI 10383/0599	Primecrown Limited	Celance 250 microgram Tablets Pergolide Tablets 250 microgram	Pergolide Mesilate 250 000mcg	Prescription Only Medicine See PLPI 10383/0598	24th May 1999
PLPI 10383/0600	Primecrown Limited	Celance 50 microgram Tablets Pergolide Tablets 50 microgram	Pergolide Mesilate 65.000mcg	Prescription Only Medicine See PLPI 10383/0598	24th May 1999
PLPI 10383/0634	Primecrown Limited	Oruval 200 Capsules	Ketoprofen 200 000mg	Prescription Only Medicine For the symptomatic treatment of rheumatoid arthritis, osteoarthritis, arkylosing spondylitis, articular and periaricular disorders, cervical spondylitis, low back pain, and painful musculoskeletal disorders.	17th May 1999
PLPI 10383/0657	Primecrown Limited	Cozaar 50mg Tablets	Losartan Potassium 50 000mg	Prescription Only Medicine Hypertension	19th May 1999
10592/0022	Smithkline Beecham Plc via Beecham Research, Bencard, Bridge Pharmaceuticals, Smithkline & French Laboratories and Smithkline Beecham Pharmaceuticals	Eminase (Injection 30 units)	Anistreplase (P-Anisoylated Lys-Plasminogen-Streptokinases activator complex)	Prescription Only Medicine Acute myocardial infarction.	21st May 1999
PLPI 1723/0241	Sanofi Winthrop Limited	Sterwin Paracetamol Plus Soluble Tablets	Caffeine 65.000mg Paracetamol 500 000mg	General Sales List For the treatment of most painful and febrile conditions, for example, headache including migraine, toothache, neuralgia, rheumatic pain and dysmenorrhoea and relief of the symptoms of colds, influenza and sore throat.	21st May 1999
12064/0049	Aurum Pharmaceuticals Limited	Lidocaine Hydrochloride Injection 2%w/v	Lidocaine Hydrochloride 2 000%W/V	Prescription Only Medicine For use, particularly in emergency, in the prevention of ventricular tachyarrhythmias in patients with suspected or proven acute myocardial infarction. Treatment of ventricular tachyarrhythmias associated with acute myocardial infarction, ventricular extra systoles and ventricular tachycardia.	24th May 1999
12064/0051	Aurum Pharmaceuticals Limited	Salbutamol injection BP 5mg/50ml	Salbutamol Sulphate .012%W/V	Prescription Only Medicine For the relief of severe bronchospasm associated with asthma or bronchitis, and for the management of status asthmaticus. For the inhibition of uncomplicated premature labour between 24 and 33 weeks of gestation.	25th May 1999
12580/0010	Maco Pharma (UK) Limited	Maco Pharma Metronidazole 0.5% w/v I/V infusion solution	Metronidazole 500.000mg	Prescription Only Medicine Indicated in the prophylaxis and treatment of infections in which anaerobic bacteria and protozoa have been identified or are the suspected cause, it is indicated in: 1. Prevention of postoperative anaerobic bacterial infections, especially in patients undergoing surgery in which contamination may occur with anaerobes from the gastro-intestinal or female genital tract or the oropharynx. 2. The treatment of most anaerobic infections including septicaemia bacteraemia, peritonitis, brain abscess, necrotising pneumonia, osteomyelitis, puerperal sepsis, subphrenic or pelvic abscess, pelvic cellulitis, and post-operative wound infections when oral therapy is precluded and susceptible organisms have been isolated.	25th May 1999
PLPI 13826/0134	Caseview (PL) Limited	Risperdal 3mg Tablets	Risperidone 3.000mg	Prescription Only Medicine Acute and chronic schizophrenic psychoses.	19th May 1999
PLPI 13826/0120	Caseview (PL) Limited	Simvastatin 10mg Tablets Zocor 10mg Tablets	Simvastatin 10.000mg	Prescription Only Medicine 1. Coronary heart disease in patients with a plasma cholesterol level of 3.5mmol/l or greater, 2. Hyperlipidaemia.	19th May 1999